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1. Tén mau/ Name of sample : SIKA PROOF MEMBRANCE
2. Sb lugng méu : 01 (04 kg)

Quantity
3. Ngay nhan miu : 08/01/2010

Date of receiving
4. Noi glri mau : CONG TY SIKA HU'U HAN VIET NAM

Customer D10, KHU CONG NGHIEP NHON TRACH 1, PONG NAI
5. Thoi gian thir nghiém :09/01/2010 - 22/01/2010

Testing duration

6. Phuong phap thu/ Test method  : ASTM D 95 - 99; ASTM D 2939 - 98

7. Két qua thir nghiém/ Test result
Tén chi tiéu Két qua thir nghiém
Characteristic Test result

1. Phan con lai sau khi bay hoi, % 582
Residue by evaporation

2. Phén mét khi bay hoi, % 41.8
Volatiles

3. Ham lugng tro, % 3,1
Ash content

4. Do bén nude Khong bi phdng hay bi nhii hoa
Resistance to water No blistering or reemulsification

5. Do bén déo Khéng bi bong hoac nut
Flexibility No cracking or flaking

6. Ty khéi, g/em’ 1,01
Specific gravity

7. Ham lugng nudc, % 41,1
Water content

8. DO bén nhiét Khong bi cong hay trugt
Ressitance to heat No sagging or slipping

9. Thir truc tiép v6i lira Khong bi trugt, chay hodc bi chay
Direct-Flame test Slipping, run-down or loss or charred material
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1. Ciic két qud thit nghiém ghi trong phi€u niy chi ¢6 gid tri d6i vdi miu do khich hing gii d&n./ Test results are valid for the namely submitted samples(s) only.
2. Khéng duge trich sao mdt phin phicu k&t qud thir nghiém niy néu khdng 6 sy ddng § biing viin bin cla Trung tim K§ thudt 3 N/A: khéng dp dung.
This Test Report shall not be reproduced, except in full, without the written approval of Quatest 3. A Not applicable
3. Tén miu, 1én khdch hiing dude ghi theo véu cdu cla ndi giti mius/ Name of sample and customer are written as customer's request.
4. Do khong dam bio do md rong udc lugng dude tinh vdi k = 2, mifc tin cdy 95 %. Khdch hing 6 thé lién hé theo dia chi dudi d€ biél thém théng tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level. Please contact Quatest 3 at the below address for further information.

Head Office: 49 Pasteur, Q1, H6 Chi Minh City, VlﬁT NAM Tel: (84-8) 38294274 Fax:(84-8) 38293012 Website: ww\\',qu:gcsllcmu.\'n
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